
Page 1

62'' L-shaped Gaming Desk with LED

Assembly Instructions

 Attention: Please ensure you have all parts before commencing assembly.
Please read all the instructions before commencing.

Option A Option B



Page 2

PART LIST

A

F
I

J

B

C

HG

E

K

L

N

M
O

P

Q

D

S

Y

K

F

G

N

O

P

Q

L

M

R

T

T

U

V
R

R

R

W

X

X
Y



Page 3

PART LIST

A x 1pc B x 1pc C x 1pc D x 1pc

E x 1pc F x 2pcs G x 2pcs H x 1pc

I x 1pc J x 1pc K x 2pcs L x 2pcs

M x 2pcs N x 2pcs O x 2pcs P x 2pcs

Q x 2pcs R x 4pcs S x 1pc T x 2pcs

U x 1pc V x 1pc

Y x 2pcs

W x 1pc X x 2pcs



Page 4

HARDWARE LIST

*Please count and verify all parts before assembly .*

2 3 4

10

1

5

8 97

6 pcs

11 12 13 14

M3x12

15

M4 1 pc 1 pc

8 pcs

M6x35 M6x40M6x27 M6x10 4 pcs

M5x45

36 pcs 28 pcs

6

M6x45

RF Remote
Control

8 pcs

1 pc1 pc2 pcs

1 pc 1 pc8 pcs

22 pcs

16
1 pc

3 pcs

17

M4x40

18

2 pcs



Page 5

STEP 1

STEP 2

x4

x2

2
2

2

2

2 I

H

R

R

4

K
K

I

Keep the holes of Part Ks and Part I
toward this direction as shown.

4
4



Page 6

STEP 3

STEP 4

x2

x4

4

K
K

J

4
4

H

J
I

1

1
Y

Y

1

1

1

1

1



Page 7

STEP 5

STEP 6

x75

Y X

F

G

5

5

5

5

5

x85

H

J
I

5

5
Y

Y

5

5

5

5
5

5



Page 8

STEP 7

STEP 8

x8

x75

Y

X

F

G

5

5

5

9

L M ML

9 9 9 9 9 9 9 9

Please use a hammer or solid tools
(not included) to knock the footpads
into the frame.



x8

Page 9

STEP 9

STEP 10

x8

2

D

O

O

E

Q Q

2
22

2

2
2

2

2

1
1

1

1

1

11

Please keep the holes of
Part Ps toward this direction
as shown.

E

PP

L

M



Page 10

STEP 11

STEP 12

x8

Please keep the holes of
Part Ns toward this
direction as shown.

NN

M

L

1

1

1

1

D

x81

1

1

There are 2
adjustable
heights for
this shelf.

W

L

M

1

1

1

VL

M

There are 2 adjustable
heights for this shelf.



STEP 13

STEP 14

x8

x4

Option A

L

L
N

P
R

R

S

U

Please keep the holes of
Part Rs and Part S
toward this direction
as shown.

1

1

L

L
T

TS

3

3

Page 11

Note: The holes
of Part S face
down.



STEP 15

STEP 16

x2

A B

C

The holes of the support
bar have flexible space.
Don't fully tighten the
screws until aligning all
of the top panels.

2

x1

x2

x1

A

3

8

10

11

12

x1

3

8

1111
10

12

Note: The cable management holes can
be completely detached as shown below.

Page 12

x16

2



x8

x87

6
6

6

7 7

B
CNote: Please insert a hex nut

into the hole from the inner
side and use your fingers to
hold it, then fix the screws
from outside.

STEP 17

STEP 18

Page 13

Hook-and-loop fastener 
" 15 " can wrap the 
wires,making your desk 
look neater.

x1

14 15

14

x3

15



STEP 19

Page 14

TIPPING RESTRAINT HARDWARE
Note: We have included two Tipping Restraint Hardware set for this
Unit. When properly installed, this restraint can provide protection
against the unexpected tipping of the Unit due to small tremors,
bumps or climbing. We strongly recommend mounting this
hardware to a wall stud and your Unit.

Note: You must install the Tipping Restraint Hardware with the unit
in use to prevent any accidents or damage to the unit.

Step 1

WALL WALL

Step 2

x216

Please unscrew one Part  5
screw first, then install Part 16 .

Tipping
Restraint
Hardware

WALL

16

16



STEP 13

STEP 14

x8

x4

L

L
N

P
R

R

S

U

1

1

L

L
T

T S

3

3

Page 15

Please keep the holes of
Part Rs and Part S
toward this direction
as shown.

Note: The
holes of
Part S face
down.

Option B



STEP 15

STEP 16

x16

x2

AB

C

The holes of the support
bar have flexible space.
Don't fully tighten the
screws until aligning all
of the top panels.

2

x1

x2

x1

A

3

8

10

11

12

x1

Note: The cable management holes can
be completely detached as shown below.

2

10

11 11
12

Page 16

3

8



x8

x87

6

6
6

77

B
C

Note: Please insert a hex nut into the hole
from the inner side and use your fingers to
hold it, then fix the screws from outside.

STEP 17

STEP 18

Page 17

Hook-and-loop fastener " 15 " can 
wrap the wires, making your desk 
look neater.

x1

14 15

14

x3

15

14



STEP 19

Page 18

TIPPING RESTRAINT HARDWARE
Note: We have included two Tipping Restraint Hardware set for this
Unit. When properly installed, this restraint can provide protection
against the unexpected tipping of the Unit due to small tremors,
bumps or climbing. We strongly recommend mounting this
hardware to a wall stud and your Unit.

Note: You must install the Tipping Restraint Hardware with the unit
in use to prevent any accidents or damage to the unit.

Step 1

WALL WALL

Step 2

x216

Please unscrew one Part  5
screw first, then install Part 16 .

Tipping
Restraint
Hardware

WALL
16

16


	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型

	图纸和视图
	模型




